
     
      
 
 

 

  
 

 
   

 
 

   
 

  
 

   
 

 
 

 
   

 
  

 
      

   
 

 
      

    
  

      
 

       
 

 
  

  
 

 
     

 
 

   
 

 

 
       

    
    

NPDES Permit No. MA0100994 2020 Draft Permit 
Page 1 of 22 

AUTHORIZATION TO DISCHARGE UNDER THE 
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

In compliance with the provisions of the Federal Clean Water Act as amended, 33 U.S.C. §§ 1251 et 
seq. (the "CWA"), 

City of Gardner, Massachusetts 

is authorized to discharge from the facility located at 

Gardner Wastewater Treatment Facility 
52 Plant Road 

East Templeton, MA 01438 

to receiving water named 
Otter River (Segment 35-07) 

in accordance with effluent limitations, monitoring requirements and other conditions set forth herein. 
[...]
and/or the state may use the results of the chemical analyses conducted pursuant to this permit, 
as well as national water quality criteria developed pursuant to § 304(a)(1) of the CWA, state 
water quality criteria, and any other appropriate information or data, to develop numerical 
effluent limitations for any pollutants, including, but not limited to, those pollutants listed in 
Appendix D of 40 CFR § 122. Therefore, the monitoring requirements in this permit are included 
for specific regulatory use in carrying out the CWA. 



      
   
 

     
    

 
 

     
 

   
 

    
   

    

    
 

  
  

 
   

  

 
  

   

 
 

     
      

   
  

   
 

 

 
     
      

   
  

     
       

     
   

  

NPDES Permit No. MA0100994 2020 Fact Sheet 
Page 10 

NPDES permits require that the approved analytical procedures found in 40 CFR § 136 be used 
for sampling and analysis unless other procedures are explicitly specified. Permits also include 
requirements necessary to comply with the National Pollutant Discharge Elimination System 
(NPDES): Use of Sufficiently Sensitive Test Methods for Permit Applications and Reporting 
Rule.1 This Rule requires that where EPA-approved methods exist, NPDES applicants must use 
sufficiently sensitive EPA-approved analytical methods when quantifying the presence of 
pollutants in a discharge. Further, the permitting authority must prescribe that only sufficiently 
sensitive EPA-approved methods be used for analyses of pollutants or pollutant parameters under 
the permit. The NPDES regulations at 40 CFR § 122.21(e)(3) (completeness), 40 CFR 
§ 122.44(i)(1)(iv) (monitoring requirements) and/or as cross referenced at 40 CFR § 136.1(c) 
(applicability) indicate that an EPA-approved method is sufficiently sensitive where: 

• The method minimum level2 (ML) is at or below the level of the applicable water quality 
criterion or permit limitation for the measured pollutant or pollutant parameter; or 

• In the case of permit applications, the ML is above the applicable water quality criterion, 
but the amount of the pollutant or pollutant parameter in a facility’s discharge is high 
enough that the method detects and quantifies the level of the pollutant or parameter in 
the discharge; or 

• The method has the lowest ML of the EPA-approved analytical methods. 

2.4.2 Reporting Requirements 

The Draft Permit requires the Permittee to electronically report monitoring results obtained 
during each calendar month as a Discharge Monitoring Report (“DMR”) to EPA and the State 
using NetDMR no later than the 15th day of the month following the completed reporting period. 

NetDMR is a national web-based tool for regulated CWA permittees to submit DMRs 
electronically via a secure internet application to EPA through the Environmental Information 
Exchange Network. NetDMR has allowed participants to discontinue mailing in hard copy forms 
to EPA under 40 CFR §§ 122.41 and 403.12. NetDMR is accessed from the following website: 
https://netdmr.zendesk.com/hc/en-us. Further information about NetDMR can be found on the 
EPA Region 1 NetDMR website.3 

With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs and 
reports to EPA and the State unless otherwise specified in the Draft Permit. In most cases, 
reports required under the permit shall be submitted to EPA as an electronic attachment through 
NetDMR. Certain exceptions are provided in the permit, such as for providing written 

1 Federal Register, Vol. 79, No. 160, Tuesday, August 19, 2014; FR Doc. 2014–19557. 
2 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in a 
method or a multiple of the method detection limit (“MDL”). Minimum levels may be obtained in several ways: 
They may be published in a method; they may be sample concentrations equivalent to the lowest acceptable 
calibration point used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL 
determined by a lab, by a factor. EPA is considering the following terms related to analytical method sensitivity to 
be synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Federal 
Register, Vol. 79, No. 160, Tuesday, August 19, 2014; FR Doc. 2014–19557. 
3 https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information. 

https://netdmr.zendesk.com/hc/en-us
https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information


   

      
 

 

  
    

     
  

  

   

  

     
     

  

      
  

         
  

  

    
    

   
 

    
     

 
 

       
 

     
     

        

NPDES Permit  No.  MA0100994   2020  Fact Sheet  
  Page 11  
 

notifications required under the Part II Standard Conditions.   

2.5  Anti-backsliding  

A permit may not be renewed, reissued or modified with less stringent limitations or conditions 
than those contained in a previous permit unless in compliance with the anti-backsliding 
requirements of the CWA. See §§ 402(o) and 303(d)(4) of the CWA and 40 CFR § 122.44(l)(1 
and 2). Anti-backsliding provisions apply to effluent limits based on technology, water quality, 
Best Professional Judgment (“BPJ”) and state certification requirements. 

All proposed limitations in the Draft Permit are at least as stringent as limitations included in the 
2009 Permit unless specific conditions exist to justify one of the exceptions listed in 40 CFR 
§ 122.44(l)(2)(i) and/or in accordance with § 303(d)(4). Discussion of any applicable exceptions 
are discussed in sections that follow. Therefore, the Draft Permit complies with the anti-
backsliding requirements of the CWA. 

3 Description of Facility and Discharge 

3.1 Location and Type of Facility 

The latitude and longitude of the facility is 42.5697220 N, 72.0205560 W, and the outfall is on 
the northeast side of the facility. The location of the treatment plant and the outfall 001 to the 
Otter River are shown in Figure 1. 

The Gardner WWTF is an advanced wastewater treatment facility that is engaged in the 
collection and treatment of municipal wastewater. Currently, the Facility serves approximately 
20,000 residents in the City of Gardner (about 95% of the city’s population), 1,680 residents in 
the Town of Ashburnham (about 25% of the town’s population), and 150 residents in East 
Templeton (about 2% of the town’s population). 

The Facility has a design flow of 5.0 MGD, the annual average daily flow reported in the 2014 
application was 3.0 MGD and the average for the last 5 years has been 2.92 MGD. The system is 
a separate system with no combined sewers. Wastewater is comprised of mostly domestic 
sewage with some commercial sewage and some septage. 

There is one industrial user that discharges to the POTW: The City of Gardner Sanitary Landfill, 
consisting of non-process leachate which contributes an average of 1,182 gallons per day. 
Pollutants introduced into POTWs by a non-domestic source shall not pass through the POTW or 
interfere with the operation or performance of the treatment works. 

A quantitative description of the discharge in terms of effluent parameters, based on monitoring 
data submitted by the permittee from April 2014 through March 2019 is provided in Appendix 
A. 

The Draft Permit includes the Town of Ashburnham, Massachusetts as a co-permittee. 
Ashburnham owns and operates a sanitary wastewater collection system that flows to the 
Gardner WWTF for treatment. Ashburnham is a co-permittee for specific activities pertaining to 



      
   
 

    
       

    
    

   
   

 

   
    

   

  

  

     

  
  

    
  

      
   

   

 
  

 
     

 

  

      
 

  
 

 

   

     
     

    
     

NPDES Permit No. MA0100994 2020 Fact Sheet 
Page 12 

proper operation and maintenance of their collection system (See Part I.B, Part I.C and I.D of the 
Draft Permit). With a letter sent August 10, 2015, EPA waived application requirements for 
Ashburnham on the basis that a single permit application executed by Gardner is sufficient. As 
in the 2009 permit, the Draft Permit proposes that co-permittee responsibilities under the new 
permit be limited to those responsibilities applicable to a municipal sewage collection system. 
See Appendix E for more information about EPA’s permitting approach for POTWs that include 
co-permittees. 

Although 150 East Templeton residents are serviced by the Gardner WWTF, the village of East 
Templeton (located wholly within the Town of Templeton) is not included as a co-permittee 
because the operation and maintenance requirements contained in the Town of Templeton’s 
WWTF permit (MA0100340) apply to Templeton’s entire sewage collection system, including 
the portion that is connected to the Gardner WWTF. 

3.1.1 Treatment Process Description. 

The Gardner WWTF is a tertiary wastewater treatment facility with a design flow of 5.0 MGD. 

Influent enters the Facility and flows through a mechanical coarse screen. The influent then goes 
through a de-gritter before flocculant is added and the influent passes through a Parshall Flume. 
Flow then goes into primary clarifiers, then trickling filters, then first stage clarifiers. Sodium 
hydroxide (25% solution) is pumped into the aeration basins for pH control, and flocculant is 
added for phosphorus removal. Flows are split into three final clarifiers. Effluent from the final 
clarifiers then flows through a chlorine contact/post-aeration tank and finally into the Otter 
River. A flow diagram of the Treatment Facility is shown in Figure 2. 

Waste sludge is pumped from the clarifiers’ return sludge lines to an aerated sludge holding tank 
and then dewatered by belt presses following chemical addition. The dried sludge is transported 
to the City of Gardner Municipal Wastewater Sludge Landfill Facility for surface disposal. The 
average mass of sludge generated per year is 733.4 dry metric tons, as reported by Gardner in 
their 2014 application. 

3.1.2 Collection System Description 

The Gardner WWTF and Ashburnham are served by separate sanitary sewer systems. A separate 
sanitary sewer conveys domestic, industrial and commercial sewage, but not stormwater. It is 
part of a “two pipe system” consisting of separate sanitary sewers and storm sewers. The two 
systems have no interconnections; the sanitary sewer leads to the wastewater treatment plant and 
the storm sewers discharge to a local water body. 

4 Description of Receiving Water and Dilution 

The Gardner WWTF discharges through outfall 001 into Otter River, a tributary of the Millers 
River, within Segment MA35-07. This segment is 4.4 miles in length and travels from the 
Gardner WWTF to the Seaman Paper Dam in Templeton, Mass. The Otter River then flows into 
the Millers River. The Millers River is part of the Connecticut River Watershed, which 



   
   

 
   

   
  

 

   
   

   
   

 
 

   
  

 

  

 

 
 

  
 
 

  
  

      
     

    
         

     
   

       

  

  

NPDES Permit  No.  MA0100994   2020  Fact Sheet  
  Page 13  
 

discharges to the  Long Island Sound.  

Otter River has been classified as a Class B warm water fishery in the Massachusetts WQSs, 314 
Code of Massachusetts Regulations (“CMR”) 4.05(3)(b), “waters are designated as habitat for 
fish, other aquatic life, and wildlife, including for their reproduction, migration, growth and 
other critical functions, and for primary and secondary contact recreation. Where designated in 
314 CMR 4.06, they shall be suitable as a source of public water supply (”Treated Water 
Supply”). Class B waters shall be suitable for irrigation and other agricultural uses and for 
compatible industrial cooling and process uses. These waters shall have consistently good 
aesthetic value.” 

A summary of the ambient data collected in the receiving water upstream of the outfall can be 
found in Appendix B of this Fact Sheet. 

The MassDEP’s Massachusetts Year 2014 Integrated List of Waters (2014 Integrated List), the 
303(d) list, includes the Otter River as a Massachusetts Category 5 Water and in need of a total 
maximum daily load (TMDL) assessment due to aquatic macroinvertebrate bioassessments, 
fishes bioassessments, nutrient/eutrophication biological indicators, and turbidity. This 
assessment is based on the sampling results of the 2000 Millers River Water Quality Assessment 
Report conducted by MassDEP. To date no TMDL has been developed for this segment for any 
of the listed impairments. 

4.1 Available Dilution 

7-Day, 10-Year Low Flow 

To ensure that discharges do not cause or contribute to violations of WQS under all expected 
circumstances, WQBELs are derived assuming critical conditions for the receiving water (See 
EPA Permit Writer’s Manual, Section 6.2.4). For most pollutants and criteria, the critical flow in 
rivers and streams is some measure of the low flow of that river or stream. Massachusetts water 
quality regulations require that the available effluent dilution be based on the 7-day, 10-year low 
flow (7Q10 flow) of the receiving water (314 CMR 4.03(3)(a)). The 7Q10 low flow is the mean 
low flow over 7 consecutive days, recurring every 10 years. 

The 7Q10 flow used in the Draft Permit has been extrapolated from flow data from the most 
recent 30 years at U.S. Geological Survey (USGS) gage station 01163200 Otter River at Otter 
River, Massachusetts. The discharge is located about 4.3 miles downstream from the headwaters 
of Otter River, which joins the Millers River about 11 miles downstream of the discharge. The 
total drainage area for the Millers River watershed is about 390 square miles; the drainage area 
upstream of the discharge is about 20.8 square miles. 

7Q10 at USGS 01163200 – Otter River at Otter River, Mass. April 1, 1989 -March 31, 2019 

= 3.70 cubic feet per second (cfs) 

Drainage Area = 34.1 square miles 

https://www.epa.gov/sites/production/files/2015-09/documents/pwm_chapt_06.pdf


      
   
 

    
 

    

    
    

  
    

         

 

  

   
    

  
  

   

  
    
        

  
    

  

     
      

  

        
  

     
 

 

        
     

NPDES Permit No. MA0100994 2020 Fact Sheet 
Page 14 

3.70 𝑓𝑓𝑓𝑓𝑐𝑐 
𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹 𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝑓𝐹𝐹𝑓𝑓 𝑓𝑓𝐹𝐹𝑓𝑓 𝑈𝑈𝑈𝑈𝑈𝑈𝑈𝑈 01163200 = = 0.109 𝑓𝑓𝑓𝑓𝑐𝑐⁄𝑐𝑐𝑠𝑠. 𝑚𝑚𝑚𝑚.34.1 𝑐𝑐𝑠𝑠𝑠𝑠𝑓𝑓𝑓𝑓𝑠𝑠 𝑚𝑚𝑚𝑚𝐹𝐹𝑠𝑠𝑐𝑐 

Using a low-flow factor of 0.109 cfs per square mile yields a receiving water 7Q10 flow of about 
2.25 cfs or 1.45 million gallons per day (MGD). 

The dilution factor (“DF”) at the 7Q10 flow of 1.45 MGD in the receiving water upstream of the 
discharge, Qs, and the Facility’s design flow of 5.0 MGD, Qd, was calculated as shown below: 

DF = (Qs + Qd)/Qd = (1.45 MGD + 5.0 MGD)/5.0 MGD = 1.29 

This is slightly lower than the dilution factor of 1.38 used for the 2009 Permit. 

5 Proposed Effluent Limitations and Conditions 

The proposed limitations and conditions, the bases of which are discussed throughout this Fact 
Sheet, may be found in Part I of the Draft Permit. EPA determined the pollutants of concern 
based on EPA’s technology based effluent requirements, pollutants believed present in the 
permit application, and other information. 

5.1 Effluent Limitations and Monitoring Requirements 

In addition to the State and Federal regulations described in Section 2, data submitted by the 
permittee in their permit application as well as in monthly discharge monitoring reports (DMRs) 
and in WET test reports from January 2014 to March 2019 (the “review period”) were used to 
identify the pollutants of concern and to evaluate the discharge during the effluent limitations 
development process (See Appendices A & B). 

5.1.1 Wastewater Effluent Flow 

The effluent flow limit in the 2009 Permit is 5.0 MGD, as a rolling annual average flow, based 
on the Facility’s design flow. The DMR data during the review period shows that there have 
been no violations of the flow limit. 